
Enrichment and Characterization of 
Indigenous Anaerobic Ammonium Oxidizing 

(anammox) Bacteria from Wastewater 
Treatment Plants in Tshwane, South Africa  

Report to the 
Water Research Commission 

by 

PV Tikilili & EMN Chirwa 
University of Pretoria 

WRC Report No. 2117/1/14 
ISBN 978‐1‐4312‐0613‐1 

December 2014 



ii 
 

 
Obtainable from: 
Water Research Commission 
Private Bag X03 
Gezina, 0031 
 
orders@wrc.org.za or download from www.wrc.org.za 
 
 
 
 
 
 
 
 
 
 

 
DISCLAIMER 

This report has been reviewed by the Water Research Commission (WRC)  
and approved for publication.  Approval does not signify that the contents  
necessarily reflect the views and policies of the WRC, nor does mention of  
[...]
methods can be used: 
 
 Fluorescence In Situ Hybridization (FISH). FISH relies on DNA/RNA hybridizations 

occurring within whole microbial cells in situ. In situ hybridizations with DNA 
oligonucleotides designed for the detection of specific bacteria are performed with 
fluorescent-labelled compounds. Currently, FISH is well known as a powerful diagnostic 
tool with widespread environmental and medical applications. It is a fast method, but 
might not be sensitive enough to detect anammox organisms if they appear in relatively 
low numbers (below 1000-10,000 cells·mL-1) or if the sample is highly autofluorescent. 
As more anammox microorganisms are discovered, the designed probes to detect these 
microorganisms also increase. This permits the detection of more anammox bacteria and 
the ability to distinguish between the different types (Schmid et al. 2005). 

 

 The PCR (Polymerase Chain Reaction). To detect anammox bacteria in environmental 
samples, PCR amplification with general 16S rRNA gene-targeted primers and 
subsequent quantitative or phylogenetic analyses are a central method, in common use. 
The 16S rRNA or functional gene-based approach without cultivation is a very powerful 
technique when anammox bacteria have low activity or samples contain a lot of inert 
particulates, both of which hamper the application of the fluorescence in situ 
hybridization (FISH) method. It enables the detection of anammox organisms down to the 
genus level faster and with a higher sensitivity than the FISH method (Schmid et al. 
2005). 

 

 The conversion of hydroxylamine to hydrazine is a unique reaction of the anammox 
process (Van de Graaf et al. 1997) that can be used specifically to detect anammox 
activity in environmental samples (Schmid et al. 2003). 

 

 Much more sensitive are tracer experiments with 15N labeled ammonium. Under anoxic 
conditions labeled 15N-ammonium reacts uniquely, in a 1:1 ratio with unlabelled 14N-
nitrite, to 29N2 (

14N15N) via the anammox reaction. This method was successfully used to 
assess the contribution of anammox to the nitrogen conversion in marine and estuarine 
environments, where the cell count of anammox is low (Dalsgaard et al. 2003; Kuypers et 
al. 2003; Thamdrup, Dalsgaard 2002; Trimmer, Nicholls and Deflandre 2003). 

 



 

8 
 

 Anammox bacteria have lipids with unique properties (Damsté et al. 2002; Van Niftrik et 
al. 2004) that can be used as biomarkers for the presence of these cells in an 
environmental sample (Kuypers et al. 2003; Schmid et al. 2003). 

 

1.7 Characterization of total microbial population 
	
Bacteria are key players in nutrient removal and comprise a considerable measure of the 
genetic diversity on Earth (Whitman, Coleman and Wiebe 1998). Different microbial 
diversity metabolisms such as photoautotrophic and chemoheterotrophic have permitted 
bacteria to flourish as both free-living and interdependent organisms. Measuring biodiversity 
includes characterizing the number, composition and variation in taxonomic or functional 
units over a wide range of biological organizations. There are some difficulties in choosing 
the suitable unit to measure microbial diversity. Microbial diversity was originally studied 
through microscopy, and culture on specific liquid and solid media. Performing this type of 
classification required tedious inspections that relied entirely on morphological 
characteristics, and bacterial diversity was evaluated mainly by morphotype description of the 
colony they would form on specific media. Although bacteria are naturally abundant, 
microbiologists estimated that only 1% of the bacteria counted under the microscope could be 
cultured on solid or in liquid media, and called this discrepancy the ‘Great plate count 
anomaly’(Staley and Konopka 1985).  Therefore, the traditional techniques of isolation and 
cultivation limit the study of bacteria diversity to those that can be cultivated in laboratory 
media. Due to the limitations of conventional microbiological methods that are laborious and 
time consuming (Jasson et al. 2010), different culture-independent methods have been 
developed to match the conventional microbiology and to acquire a more detailed and precise 
structure of the total microbial population in the product under survey (Osés et al. 2013). 

Various culture-independent molecular methods have been developed to detect many 
bacterial populations and they provide a more accurate system of taxonomy. The use of 
molecular techniques in microbial ecology has made it possible for the discovery of several 
new microorganisms that were previously unknown. Most investigations were mainly based 
on PCR using specific primers for certain genes in a particular bacterial species. The 16S 
rRNA is the gene that is normally selected as the target gene because it comprises both 
variable and conserved regions, permitting the use of primers to conserved regions and more 
specific primers to amplify16S rRNA genes from any source to distinguish between various 
taxa (Kawamura, Kamiya 2012). However, since universal primers bind to the same 
conserved area of the 16S rRNA target population, PCR competitive inhibition can occur, in 
which the DNA of the prevalent bacterial species is much more likely to be amplified than 
DNA from bacteria that form a negligible amount of the overall mixed population. This 
method could be biased towards limited common pathogens (Kuang et al. 2009) and also lead 
to the complete omission of the DNA of minority bacterial species from analysis (Kawamura 
and Kamiya 2012). Moreover, the entire bacterial population at a given time cannot be 
determined by this type of analysis. 



 

9 
 

Improvements in molecular biology used methods such fingerprinting methods which 
separate rDNA fragments according to their length and/or their nucleotide composition i.e. 
PCR–RFLP (restriction fragment length polymorphism), T-RFLP (terminal restriction 
fragment length polymorphism analysis). Later on, DGGE (denaturing gradient gel 
electrophoresis) analysis which separates amplified partial 16S rDNA fragments of each 
bacteria based on differences in the GC content and distribution in each fragment, has been 
developed and widely used to evaluate the overview of the microbial population in several 
environmental samples. FISH (fluorescence in situ hybridization) approach has also been 
used. Sanger sequencing method by cloning 16S rRNA gene fragments and subsequently 
sequencing the clones is also the other method for identifying population diversity. However, 
cloning/sequencing and FISH are not directly compatible with high-throughput approaches. 
The most recent and powerful method, metagenomic analysis, has also been applied for the 
analysis of microbiota. The quest to describe microbial communities has now reached a new 
stage with the development of next-generation sequencing techniques (NGS), leading 
towards a high-throughput description of the microbial world at a higher level of detail than 
cloning or sequencing. This method potentially allows complete analysis of the entire 
diversity of the microbial population. 
 

1.8    Aim of the project 
 

The main goal of their study was to find out if anammox bacteria exist in some South African 
anaerobic environments. This project was mainly focused on municipal wastewater to better 
understand the distribution, diversity, abundance and activity of anammox bacteria in 
wastewater treatment plants.  Therefore, the principal aim of this study was to enrich, isolate 
and characterize the anammox bacteria from various wastewater treatment plants in the 
Gauteng region (South Africa).  
 



 

10 
 

2. Enrichment of anammox from municipal waste sludge  
 

2.1 Materials and Methods 

2.1.1 Wastewater treatment plants Description 

A. Daspoort Wastewater Treatment Works (DWWTW) 

Daspoort wastewater treatment works consists of two treatment plants i.e. the older “Eastern” 
Works, and newer “Western” Works respectively. The Eastern Works is a trickling filter (TF) 
plant that consists of 2 sets of TF systems, Modules 1-4 and 5-6 respectively. On the other 
hand the Western Works is a conventional biological nutrient removal activated sludge 
(BNRAS) system which consists of BNRAS systems Modules 9-11. DWWTW receives raw 
wastewater from the outfall sewer which collects wastewater from the Central Pretoria area. 
The influent wastewater received by both plants is subject to mechanical screening, grit 
removal and primary settling in Dortmund-type vertical flow settling tanks.  

 
B. Zeekoegat Wastewater Treatment Works (ZWWTW) 

ZWWTW is designed for the capacity of 35 MLD. The raw influent undergoes primary 
treatment i.e. course and fine screening, grit removal and primary settling in 4 primary 
settling tanks. This is followed by return activated sludge process with 2 identical biological 
reactors which are operated as modified UCT process for nutrient removal. The mixed liquor 
is then diverted to 4 clarifiers. The overflow of the clarifiers is disinfected by chlorine gas 
before entering filtration unit. The influent is released into the pond to allow for sufficient 
chlorine contact time. The final effluent is discharged into Lake Roodeplaat via artificial 
wetland. 
 
C. Baviaanspoort Wastewater Treatment Works (BWWTW) 

BWWTW is among the first BNR reactors in South Africa and was constructed in 1977. It 
has the capacity of 35 MLD. It consists of the primary stage similar to that of Zeekoegat but 
lacks the division tank. It also consists of four biological nutrient removal activated sludge 
(BNRAS) modules with a total capacity of 62 MLD. Based on the TKN/COD ratio of  the 
influent, the best suited process configuration was found to be the UCT configuration. 
However as the raw influent sewage composition differs, the configuration is also changed to 
a different configuration that best suits the wastewater composition. The reactors consist of 
the mechanical aeration system. The final effluent is also discharged into Lake Roodeplaat. 
 
2.1.2 Sample collection 

Wastewater samples were collected from three wastewater treatment plants in Pretoria 
namely: Daspoort, Baviaanspoort and Zeekoegat wastewater treatment plants. From 
Zeekoegat and Baviaanspoort, the sludge samples were collected from both anoxic and 
anaerobic zones of the activated sludge system. This was done by lowering a sampling jug 
with an extended handle of about 1-1.5 m in length into the reactor. The sludge samples were 



 

11 
 

the transferred to 1 L plastic containers. From Daspoort, the sludge samples were taken from 
an anaerobic digester from the middle (anoxic) and the bottom (anaerobic) part of the 
digester. This was done by opening the valve in the middle and bottom part of the digester 
and collecting the samples into plastic containers. In Daspoort the samples were also taken 
from the trickling filter by taking stones covered with biofilm and were placed in plastic 
sampling containers. The length from which the stones were taken was not measured but they 
were only sampled based on the attached growth. All the samples were stored in a room 
temperature and cultured within 24 hours. The remaining samples were stored at 4ºC for 
future reference. 
 
2.1.3 Anammox reactor set up and operation 

A series of batch reactors were set up and used for cultivation and enrichment of anammox 
bacteria. Each reactor was a 500 mL serum bottle containing 300 mL of simulated 
wastewater with the composition adapted from Jetten et al. 2005 (Table 2-1 and 2-2). Each 
reactor was inoculated with 20% of different activated sludge samples from different 
wastewater treatment plants. The sludge samples were collected from Daspoort (anaerobic 
digester), Zeekoegat and Baviaanspoort wastewater treatment plants from anoxic and 
anaerobic zones of the activated sludge system. Apart from the samples collected from the 
two mentioned WWTP, trickling filter samples from Daspoort wastewater treatment works 
were also included in the primary enrichment experiments. To get rid of oxygen from the 
reactors and create anaerobic conditions, the reactors were purged with argon gas for 15-20 
min before sealing with rubber septa and aluminium crimp seals. The reactors were then 
shaken on a rotary shaker or stirred on a magnetic stirrer at a speed of 80-100 rpm at a 
temperature of 31° C in the dark controlled room. After 60 days of incubation the synthetic 
medium was replaced with the freshly prepared one to replace the depleted nutrients. After a 
total of 90 days of incubation experiment to test anammox activity were conducted in small 
500 mL reactors using the biomass from the primary enrichment reactors as the inoculum. 2 
mL aliquot sample were withdrawn and analysed duplicate according to the analytical 
method. 
 

 
 
 

Serum bottle

Simulated wastewater

Magnetic stirrer 

Figure 2-1: Schematic representation of experimental set up 



 

12 
 

Table 2 -1: Composition of anammox minereal medium 

Compound Concentration (g/L)
KNO3  0.2
KHCO3  1.25
NaH2PO4  0.05
CaCl2·2H2O  0.3
MgSO4·7H2O  0.2
FeSO4  0.006
EDTA  0.006
NaNO2 0.12
(NH4)SO4 0.15

 
2.1.4 Analytical methods 
Ammonium, nitrite and nitrate were analysed calorimetrically according to the following 
methods: 

 Nitrate analysis – 10 µL saturated sulphuric acid was added to 40 µL reactor effluent 
together. To the mixture, a total of 0.2 mL reagent containing 5% salicylic acid in 98% 
sulphuric acid and 2 mL 4 M NaOH (4ºC) was added. This solution was analysed in a 
Spectrophotometer (Model, company) at 420 nm after a 30 min reaction. 

 Ammonium analysis – 760 µL of a solution containing 0.54% ortho-pthalaldehyde, 
0.05% β-mercaptoethanol and 10% ethanol in 400 mM potassium phosphate buffer (pH 
7.3) was added to 40 µL reactor effluent sample. This solution was analysed in a 
Spectrophotometer (Model, company) at 420 nm after a 30 min reaction. 

 Nitrite analysis – 950 µL of a reagent containing 1% sulfanilic acid and 0.05% N- 
naphthylethylenediamine in 1 M H3PO4 was added to 50 µL of reactor effluent. This is 
followed by a Spectrophotometric analysis at 540 nm after 5 min reaction. 

 
Table 2-2: Composition of trace elements solution 

Compound Concentration (g/L)

H3BO3 0.5
CuSO4.5H2O 0.04
KI 0.1
FeCl3.6H2O 0.2
MnSO4·H2O  0.4
Na2MoO4.H2O 0.2
ZnSO4.7H2O 0.4
NaCl 1
CoSO4 0.1
CaCl2 0.1
AlK(SO4)2.12H2O 0.01



 

13 
 

2.1.5 Detection of anammox by 16s rRNA gene sequencing 

To detect the presence of anammox in the reactors, PCR amplification targeting the 16S 
rRNA of the anammox was performed. From the reactors, samples were withdrawn and 
centrifuged at 6000 rpm for 10minutes. Pellets were re-suspended in phosphate buffered 
saline (PBS pH 7.4) and centrifuged again. DNA was directly extracted from these samples 
using a ZR Fungal/Bacterial DNA MiniPrep™ (Zymo Research) according to the 
manufactures instructions. The PCR primers used in this study are primer sets AMX 368F – 
AMX 820R and AMX 368F – BS 820R (Table 3).  
 
Table 2-3: PCR primers for anammox bacteria related 16s rRNA 

Primer Target Sequence (5' - 3') 

AMX 368F 
All anammox bacteria except for 
Anammoxoglobus propionicus TTCGCAATGCCCGAAAGG* 

AMX 820R 
Brocadia anammoxidans, Brocadia 
fulgida and Kuenenia stuttgartiensis AAAACCCCTCTACTTAGTGCCC* 

BS 820R 
Sculindua wagneri and Scalindua 
sorokinii TAATTCCCTCTACTTAGTGCCC* 

* Amano et al. 2007 
 
The PCR reaction mixture (50µl) contained 25 µL of DreamTaq™ Green PCR Master Mix 
(2X) (Fermentas life sciences), 0.1 µM of each reverse and forward primer, 1 µg of DNA 
template and nuclease free water. DreamTaq™ Green PCR Master Mix is a ready-to use 
solution containing DreamTaq™ DNA polymerase, optimized DreamTaq™ Green buffer, 
MgCl2 and dNTPs. The thermal cycle program used was an initial denaturation at 95°C for 5 
min,  followed by 45 cycles of denaturation at 95°C for 30 sec, annealing at 50°C for 30 sec, 